

**Client** Oak Creek Water & Sewer Utility  
**Address** 170 West Drexel Ave  
Oak Creek, Wisconsin 53154  
**Location** Treatment Plant Boiler/Elec. Room  
- Bulk Sampling

**Laboratory** MicroAnalytical  
**Date Sampled** 12/13/10  
**Job Number** OC-112130  
**Date Sent to Lab** 12/15/10  
**Results Received** 12/20/10 - Email

Sample #	Sample Description/Location	Results
OC-101A	Pipe Elbow Boiler Room	No Asbestos Detected
OC-101B	Pipe Elbow Outer Electrical Room	No Asbestos Detected
OC-101C	Pipe Elbow Outer Electrical Room	No Asbestos Detected
OC-102A	Boiler Jacket - West Side Boiler Room	No Asbestos Detected
OC-102B	Boiler Jacket - East Side Boiler Room	No Asbestos Detected
OC-103A	Breeching Transition - West Side Boiler Room	No Asbestos Detected
OC-103B	Breeching Transition - East Side Boiler Room	No Asbestos Detected
OC-104A	Breeching - West Side Boiler Room	No Asbestos Detected
OC-104B	Breeching - East Side Boiler Room	No Asbestos Detected
OC-105A	Duct Jacket - Square Boiler Room	No Asbestos Detected

 Sampling Performed by: \_\_\_\_\_  
 Certification#: ACS-572

Samples Analyzed by: \_\_\_\_\_ Polarized Light Microscopy (PLM); Dispersion Staining

**Client** Oak Creek Water & Sewer Utility  
**Address** 170 West Drexel Ave  
Oak Creek, Wisconsin 53154  
**Location** Treatment Plant Generator Room  
- Bulk Sampling

**Laboratory** MicroAnalytical  
**Date Sampled** 12/13/10  
**Job Number** OC-112130  
**Date Sent to Lab** 12/15/10  
**Results Received** 12/20/10 - Email

Sample #	Sample Description/Location	Results
OC-110A	Insulation on Generator Exhaust Large Section	No Asbestos Detected
OC-110B	Insulation on Generator Exhaust Large Section	No Asbestos Detected
OC-111A	Insulation on Generator Exhaust Small Section	No Asbestos Detected
OC-111B	Insulation on Generator Exhaust Small Section	No Asbestos Detected

 Sampling Performed by: \_\_\_\_\_  
 Certification#: ACS-572

Samples Analyzed by: \_\_\_\_\_ Polarized Light Microscopy (PLM); Dispersion Staining



**MICRO ANALYTICAL, INC.**

11521 West North Avenue  
Milwaukee, WI 53226  
(800) 771-9820 (414) 771-0855  
Fax: (414) 771-6570

**BULK ASBESTOS ANALYTICAL REPORT  
Utilizing PLM and Dispersion Stain Technique**

Customer: Jackson-MacCudden, Inc.  
9870 Elmleaf Lane  
Franklin WI, 53132

Report #: 108836  
Received: 16-Dec-2010  
Analyzed: 20-Dec-2010

Job ID: OC-112130

Sample ID	% Asbestos	Non-Asbestos Fibrous Components	Non-Fibrous Components	Color	Texture
101A	None Detected	25% Fibrous Glass 20% Cellulose	55%	Gray	Compact
101B	None Detected	25% Fibrous Glass 20% Cellulose	55%	Gray	Compact
101C	None Detected	25% Fibrous Glass 20% Cellulose	55%	Gray	Compact
102A	None Detected	20% Fibrous Glass 10% Cellulose	70%	Multi- Colored	Resinous
102B	None Detected	25% Fibrous Glass 15% Cellulose	60%	Multi- Colored	Resinous
103A	None Detected	35% Cellulose	65%	Tan	Compact
103B	None Detected	35% Cellulose	65%	Tan	Compact
104A	None Detected	<1% Fibrous Glass 25% Cellulose	75%	Off-White	Compact
104B	None Detected	<1% Fibrous Glass 30% Cellulose	70%	Off-White	Compact
105A	None Detected	10% Fibrous Glass 25% Cellulose	65%	Multi- Colored	Resinous
110A	None Detected	15% Fibrous Glass 20% Cellulose	65%	Tan	Compact
110B	None Detected	15% Fibrous Glass 25% Cellulose	60%	Tan	Compact
111A	None Detected	10% Fibrous Glass 35% Cellulose	55%	Off-White	Compact
111B	None Detected	20% Fibrous Glass 30% Cellulose	50%	Off-White	Compact

Analyzed By: Kevin Hachey

Test method: EPA/600/R-93/116. Quantitation is done by Calibrated Visual Estimation which has an accepted Relative Percent Difference of 35. This report may not be used to claim product endorsement by NVLAP or any agency of the U.S. Government. This test report relates only to the items tested and shall not be reproduced except in full, without the written approval of MICRO ANALYTICAL, INC.

**MICRO ANALYTICAL, INC.**

11521 West North Avenue  
Milwaukee, WI 53226  
(800) 771-9820 (414) 771-0855  
Fax: (414) 771-6570

**BULK ASBESTOS ANALYTICAL REPORT**  
Utilizing PLM and Dispersion Stain Technique

Customer: Jackson-MacCudden, Inc.  
9870 Elmleaf Lane  
Franklin WI, 53132

Report #: 108837  
Received: 16-Dec-2010  
Analyzed: 20-Dec-2010

Job ID: OC-112130

Sample ID	% Asbestos	Non-Asbestos Fibrous Components	Non-Fibrous Components	Color	Texture
120A	None Detected	45% Cellulose	55%	Beige	Compressed
121A	None Detected	45% Cellulose	55%	Beige	Compressed

Analyzed By: Arthur Warneke III

Test method: EPA/600/R-93/116. Quantitation is done by Calibrated Visual Estimation which has an accepted Relative Percent Difference of 35. This report may not be used to claim product endorsement by NVLAP or any agency of the U.S. Government. This test report relates only to the items tested and shall not be reproduced except in full, without the written approval of MICRO ANALYTICAL, INC.